
 

 
 

COPYRIGHT 2018 BY CH2M HILL CANADA LIMITED • COMPANY PROPRIETARY 

F I N A L  R E P O R T  

Lead Reduction Plan for the 
City of Sarnia 

Prepared for 

City of Sarnia 

May 2018 

 

CH2M HILL Canada Limited 
72 Victoria Street South 
Suite 300 
Kitchener, ON  N2G 4Y9 
 





693265 CH2M HILL CANADA LIMITED iii 

Executive Summary 
Introduction. The City of Sarnia (City) services a population of approximately 72,000 with purchased 
treated drinking water from the Lambton Area Water Supply System (LAWSS). As required under 
Schedule 15.1 of O. Reg. 170/03 under the Safe Drinking Water Act, 2002, the City participated in the 
legislated community lead testing program between 2008 and 2010. 
[...]
CaCO3 calcium carbonate 

CCP Corrosion Control Plan, per O. Reg. 170/03, Schedule 15.1 

CCPP calcium carbonate precipitation potential 

CDC United States Centres for Disease Control and Prevention 

CH2M CH2M HILL Canada Limited 

City City of Sarnia 

CSMR chloride-to-sulphate mass ratio 

DBP disinfection by-product 

DIC dissolved inorganic carbonate 

DWS drinking water system 

DWSP Drinking Water Surveillance Program 

FTE full-time equivalent 

Guidance Document Guidance Document for Preparing Corrosion Control Plans for Drinking Water 
Systems 

HAA haloacetic acid 

HDPE high-density polyethylene 

ICP-MS inductively coupled plasma mass spectrometry 

LAWSS Lambton Area Water Supply System 

LCR Lead and Copper Rule 

LRP Lead Reduction Plan, per O. Reg. 170/03, Schedule 15.1 

LSL lead service line 

MAC maximum acceptable concentration 

MDWL Municipal Drinking Water Licence 

µg/L micrograms per litre 

mg/L milligrams per litre 

ML/d million litres per day 

MOE Ontario Ministry of the Environment 

MOECC Ontario Ministry of Environment and Climate Change 

NDWAC National Drinking Water Advisory Committee 



ACRONYMS AND ABBREVIATIONS 

xviii CH2M HILL CANADA LIMITED 693265 

NSF National Sanitation Foundation 

OCWA Ontario Clean Water Agency 

ODWQS Ontario Drinking Water Quality Standard 

OG operational guideline 

O&M operations and maintenance 

ORP oxidation-reduction potential 

PAC powdered activated carbon 

PO4 phosphate 

POU point-of-use 

PVC polyvinyl chloride 

SAB USEPA’s Science Advisory Board 

SCADA supervisory control and data acquisition 

Schedule 15.1 Schedule 15.1 of O. Reg. 170/03 under the Safe Drinking Water Act, 2002 

SWDS Sarnia Water Distribution System 

THM trihalomethane 

UDF unidirectional flushing 

USEPA United States Environmental Protection Agency 

WTP water treatment plant 

 

 



SECTION 1 

693265 CH2M HILL CANADA LIMITED 1-1 

Introduction and Drinking Water System 
Description 
The City of Sarnia (City) services a population of approximately 72,000 with purchased treated drinking 
water from the Lambton Area Water Supply System (LAWSS). As required under Schedule 15.1 of 
O. Reg. 170/03 under the Safe Drinking Water Act, 2002, the City participated in the legislated 
community lead testing program between 2008 and 2010. 

After exceeding the Ontario Drinking Water Quality Standard (ODWQS) for lead of 0.01 mg/L (10 µg/L) in 
more than ten percent of samples from two out of three consecutive sampling rounds, the City sought 
regulatory relief in 2010 from a) conducting residential sampling as part of the legislated community 
lead testing program, and b) preparing a Corrosion Control Plan (CCP) under Schedule 15.1, on the basis 
that the City’s existing practice of replacing publicly-owned lead service lines (LSLs) as encountered 
would be maintained as a means to remove lead from the Sarnia Water Distribution System, thus 
controlling lead measured at the tap. The Ontario Ministry of the Environment and Climate Change 
(MOECC) granted the City regulatory relief from the sampling requirements however regulatory relief 
from the requirement to prepare a CCP was never received. 

In August of 2016, the MOECC requested that the City of Sarnia provide a status update on the City’s LSL 
replacement program. At this time, it became clear that the MOECC had understood the City’s 2010 
request for relief to be a Lead Replacement Plan (LRP), while the City had understood that by not 
requiring the City to prepare a formal LRP or CCP, the MOECC had approved, in concept, of the City’s 
approach of replacing lead services as encountered. 

With this misunderstanding clarified, the MOECC requested in 2016 that the City submit a detailed plan 
for LSL replacement. In December 2016, the City submitted to the MOECC a proposed outline for a LSL 
replacement program. The MOECC formalized the requirement for the City to prepare a LRP, per 
Section 10.0 of the MOECC’s Guidance Document for Preparing Corrosion Control Plans for Drinking 
Water Systems (Guidance Document), through Conditions 1.10 and 1.11 of Schedule D, as outlined in the 
City of Sarnia’s Municipal Drinking Water Licence (MDWL) for the Sarnia Water Distribution System 
(Licence Number 037-101, Issue Number 5, dated June 1, 2017). 

This LRP was prepared in response to Conditions 1.10 and 1.11 of Schedule D, of the City’s MDWL. As a 
measure of due diligence, the City has chosen to assess and evaluate both chemical treatment 
alternatives and lead source reduction alternatives within this Plan. 

Since both treatment-based and lead source reduction alternatives are being considered, this LRP was 
structured using the outline for a CCP, provided in the MOECC’s Guidance Document, with modifications 
as follows: 

 Section 1 provides descriptions of the source water, the LAWSS treatment system, the LAWSS 
and Sarnia distribution systems, and the occurrence of LSLs in the Sarnia distribution system. 

 Section 2 summarizes the historical quality of raw water, treated water, water within the 
distribution system, and water delivered at the tap, to identify the source and extent of 
corrosion in the Sarnia Water Distribution System. 

 Section 3 presents the findings from the assessment of corrosion sources, identifies those which 
require control, and establishes baseline water quality conditions that will be used to develop 
alternatives. 



SECTION 1 – INTRODUCTION AND DRINKING WATER SYSTEM DESCRIPTION 

1-2 CH2M HILL CANADA LIMITED 693265 

 Section 4 identifies and describes alternative corrosion control measures (including treatment-
based alternatives and lead source reduction alternatives) and their potential impacts. The 
rationale for the preferred approach is also presented in this section. 

 Section 5 outlines the implementation plan for the preferred approach, including key tasks, 
schedule, resource requirements, and costs. 

1.1 Source Water Supply Information and Characteristics 
The Sarnia Water Distribution System receives water from the LAWSS water treatment plant (WTP) 
which is situated in the City of Sarnia on the southern tip of Lake Huron at the headwaters of the 
St. Clair River. The LAWSS WTP draws its source water from Lake Huron via the St. Clair River. An 
overview of the source water characteristics is presented in Table 1-1. 

Table 1-1. Source Water Characteristics 

Name Lake Huron, via the St. Clair River 

Type of water source Surface water 

Average pH 8.2 

Average alkalinity (mg/L as CaCO3) 82 

Average conductivity (µS/cm) 214 

Average hardness (mg/L as CaCO3) 98 

Average chloride (mg/L) 7.3 

Average sulphate (mg/L) 16.6 

Source: DWSP data, 2012 to 2016 

1.2 Treatment Facility Information and Characteristics 
The City of Sarnia is supplied by the LAWSS WTP (DWS Number 210000906). An emergency connection 
allows servicing of the Sarnia Water Distribution System by the Petrolia WTP in Bright’s Grove (which 
also obtains its water from Lake Huron) however this emergency connection has not been utilized since 
installed, to staff’s knowledge. 

Overview. The LAWSS WTP uses chemically assisted direct filtration with disinfection. The facility 
consists of an intake system, a low lift pumping system, a treatment system, and distribution pumping 
system that supplies water to seven drinking water systems (DWSs), including the City of Sarnia’s. A 
process flow diagram of the facility is provided in Figure 1-1, and further details are summarized in the 
following paragraphs. 

Capacity and flows. The LAWSS WTP’s rated capacity is 181,844 m³/day. Table 1-2 provides a summary 
of the LAWSS WTP flows between 2012 and 2016. 

Table 1-2. LAWSS WTP Treated Water Flow Summary, 2012 to 2016 

Treatment Facility Source Rated Capacity 
(m3/d) 

Monthly Treated Water Flow (m3/d) 

Average Max Min 

Lambton Area WTP Lake Huron (via St. Clair River) 181,844 53,772 111,245 34,264 

Source: LAWSS WTP treated water flow data, 2012 to 2016 



SECTION 1 – INTRODUCTION AND DRINKING WATER SYSTEM DESCRIPTION 

693265 CH2M HILL CANADA LIMITED 1-3 

 

Fi
gu

re
 1

-1
. L

A
W

SS
 W

TP
 P

ro
ce

ss
 F

lo
w

 D
ia

gr
am

 



SECTION 1 – INTRODUCTION AND DRINKING WATER SYSTEM DESCRIPTION 

1-4 CH2M HILL CANADA LIMITED 693265 

Intake and low lift pumping. Water is drawn into the plant via a 1,675 mm diameter intake pipe 
extending approximately 177 m into the St. Clair River at a depth of 15 m. A zebra mussel control system 
(sodium hypochlorite) is available at the intake when needed. Screening occurs at the surge wells where 
pre-disinfection is utilized. Water flows to the low lift pump wet wells where four vertical turbine pumps 
(1 duty, 3 standby) are located and used as needed to pump to a common discharge header. 

Pre-treatment. Acidified liquid aluminum sulphate (coagulant) is added at an average dosage of 23 mg/L 
as product (8 mg/L as Al2O3) and flash mixed. Powdered activated carbon (PAC) is also applied at this 
location when needed for taste and odour control. The water is then flocculated; polymer is added to 
the flocculation trains when needed. 

Treatment. Flocculated water is then filtered by ten dual media (anthracite/sand) gravity-fed filters. The 
filtered water is combined then distributed between two clearwells where sodium hypochlorite is 
injected for residual maintenance with a target free chlorine residual of 1.5 mg/L at the distribution 
system point-of-entry. To maximize the chlorine contact time, the treated water is diverted to two 
baffled reservoirs in series, with a total capacity of 67,460 m³. Naturally occurring fluoride is present in 
the source water at approximately 0.1 to 0.2 mg/L; this natural level is augmented using hydrofluosilicic 
acid as the treated water exits the reservoirs to achieve a target residual of 0.7 mg/L. No chemicals are 
used in the treated water for pH correction or corrosion control. Refer to Table 1-3 for a list of 
treatment chemicals used at the LAWSS WTP. 

Table 1-3. LAWSS WTP Treatment Chemical Summary 

Chemical Purpose 

Sodium hypochlorite Pre-chlorination and disinfection 

Powdered activated carbon (PAC) Seasonal taste and odour control 

Clar+Ion A7 (acidified aluminum sulphate) Coagulation 

Polymer 8103+ Seasonal filter/coagulant aid 

Hydrofluorosilicic acid Fluoridation 

Polymer Zetag 4120 Residual Management System (coagulation) 

Sodium Bisulphite Residual Management System (dechlorination) 

 

Residue management. Backwash from the dual media filters is treated using a high rate clarification 
process (Actiflo). The clarified water is dechlorinated then discharged to the St. Clair River. Settled solids 
are sent to the Sarnia Water Pollution Control Plant for final treatment and disposal. 

Distribution pumping and control. Six vertical turbine pumps are available for supplying water to the 
distribution system. The water treatment process and distribution components are controlled by a 
dedicated supervisory control and data acquisition (SCADA) computer system and are monitored by a 
certified operator, 24 hours per day. Emergency diesel generators are available at the WTP to keep the 
plant in operation in the event of a power failure. 

1.3 Distribution System Information and Characteristics 

1.3.1 Lambton Area Water Supply System (DWS Number 210000906) 
Overview. LAWSS is jointly owned by the member municipalities represented by the Lambton Area 
Water Supply Joint Management Board, whose municipal members include the City of Sarnia, the 
Township of St. Clair, the Town of Plympton/Wyoming, the Village of Point Edward, the Township of 



SECTION 1 – INTRODUCTION AND DRINKING WATER SYSTEM DESCRIPTION 

693265 CH2M HILL CANADA LIMITED 1-5 

Warwick, and the Municipality of Lambton Shores. LAWSS is operated by the Ontario Clean Water 
Agency (OCWA). Refer to Figure 1-2 for an overview of LAWSS. 

Description. Servicing a large portion of Lambton County, LAWSS is comprised of the following: 

 Approximately 250 km of transmission mains ranging in size between 200 and 900 mm in 
diameter. Materials include cast iron, ductile iron, Hyprotec-lined ductile iron, concrete pressure 
pipe, asbestos cement, high density polyethylene (HDPE), and polyvinyl chloride (PVC). 

 Three standpipes (Forest, Port Lambton, and Watford) 

 One elevated tower (Indian Road) 

 Two booster pumping and rechlorination stations (free chlorine), which are controlled and 
monitored from the WTP via the SCADA system: 

o The East Lambton Reservoir and Pumping Station; water storage capacity of 9,000 m³ 
o The West Lambton Reservoir and Pumping Station; water storage capacity of 90,000 m³ 

The following standpipes are not operated by LAWSS but receive water from LAWSS: 

 Wyoming Standpipe: Owned and operated by the Township of Plympton/Wyoming. Pressure is 
monitored and alarmed from the distribution inlet chamber that is part of LAWSS, and data are 
recorded by SCADA at the LAWSS control room. Response to these alarms are initiated by 
OCWA, but may be directed to the Municipality and their water department. 

 Brigden Standpipe: Owned and operated by the Township of St. Clair. OCWA does not monitor 
or receive alarms for this system. 

 Alvinston Standpipe: Owned by the Township of Brooke-Alvinston and operated by OCWA under 
a separate contract. 

Connections. Refer to Table 1-4 for a list of DWSs which receive water from LAWSS. 

Table 1-4. Drinking Water Systems Supplied by LAWSS 

Drinking Water System Name Drinking Water System Number 

Sarnia Distribution System 260003136 

Village of Point Edward Distribution System 210000924 

St. Clair Distribution System 260006464 

Plympton-Wyoming Distribution System 260006594 

Township of Warwick Distribution System 260001799 

Alvinston Distribution System 260040170 

Corporation of the Municipality of Lambton Shores Distribution System 
*Receives only some of their water from LAWSS 

260006581 

 

Emergency connections exist between LAWSS and the following DWSs to provide water to either system 
in case of emergencies: 

 Chatham-Kent: Connection at Whitebread Line and Highway 40 

 Petrolia: Connection at Confederation Line and Ploughing Match Road 

 Lambton Shores: Connection at Lakeshore Road and the northwest corner of Ravenswood Road 



SECTION 1 – INTRODUCTION AND DRINKING WATER SYSTEM DESCRIPTION 

1-6 CH2M HILL CANADA LIMITED 693265 

 

Fi
gu

re
 1

-2
. L

A
W

SS
 T

ra
n

sm
is

si
o

n
 a

n
d

 W
at

er
 S

to
ra

ge
 S

ys
te

m
 



SECTION 1 – INTRODUCTION AND DRINKING WATER SYSTEM DESCRIPTION 

693265 CH2M HILL CANADA LIMITED 1-7 

1.3.2 Sarnia Water Distribution System (DWS Number 260003136) 
Overview. The City of Sarnia is located on the south shore of Lake Huron, across the St. Clair River from 
Eastern Michigan. The Sarnia Water Distribution System (SWDS) services a population of approximately 
72,000 through 25,000 service connections. The City’s Public Works Division is the operating authority of 
the SWDS; however, OCWA is contracted to provide operators for distribution system sampling. 

Description. The Sarnia Water Distribution System is comprised of the following: 

 Approximately 500 km of watermains ranging in diameter from 50 to 600 mm. Materials include 
PVC, cast iron, ductile iron, concrete, and a small portion of other materials such as galvanized 
iron, asbestos, and HDPE. The oldest watermains date from pre-1900; the age of watermains 
generally decreases moving east from the older portion of the City. Refer to Table 1-5, Figure 1-
3, and Figure 1-4 for additional information on the watermain materials, sizes, and age. 

 Approximately 2,700 hydrants and five automatic flushers. 

 There are no storage or booster pumps within the SWDS. 

 The SWDS consists of a single pressure zone. Pressure within the system is regulated by water 
facilities owned and operated by LAWSS. Operating pressures within the SWDS range from 